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WA Leads on Reversing the Epidemic
• 2005 – First report of prescription opioid-related deaths (Franklin et al, 

Am J Ind Med 2005; 48:91-99)
• 2007 – AMDG Guideline was first U.S. guideline with a dosing 

threshold of 120 mg/day MED (updated in 2010 & 2015)
• 2010 – First report of clear association between high doses and 

overdoses (Dunn, Von Korff et al, Ann Int Med 2010; 152: 85-92)
• 2010 – WA legislature repeals old, permissive rules and establishes 

new standards for all prescribers (ESHB 2876 and DOH rules)
• 2011 – UW TelePain/ECHO provides free educational consultations to 

community clinicians by multidisciplinary panel
• 2012 – Provider access to Prescription Monitoring Program data
• 2013 – L&I implemented opioid guidelines and rules in workers’ 

compensation (www.Opioids.Lni.wa.gov)
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improve health care quality for Washington State citizens

Franklin et al. Am J Public Health 2015 Mar;105(3):463-9
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State Opioid Response Plan
Priority Goals

Goal 1:
Prevent 

Opioid Misuse
& Abuse

Goal 2:
Treat Opioid  
Use Disorder

Goal 3:
Prevent 

Deaths from 
Overdose

Goal 4:
Use Data to 
Monitor and 

Evaluate

Improve 
Prescribing
Practices

Expand 
Access to 
Treatment

Distribute 
naloxone to 
heroin users

Optimize and 
expand data 

sources

Priority Actions
http://stopoverdose.org/section/wa-state-interagency-opioid-working-plan/
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Presentation Notes
Goal 1:  Prevention 
Decreasing demand: youth prevention efforts / community coalitions, public prevention campaigns
Decreasing supply: fewer prescriptions and illegal opioids

Goal 2: Treatment
Treatment in the community: Hub and spoke model, bupe first model, nurse care manager model
Treatment in the criminal justice system: 
Treatment to pregnant women

Goal 3: Naloxone
Syringe exchange programs
First responders
Pharmacies

Goal 4: Data
Death and hospitalization
ER data
EMS
PMP data




http://stopoverdose.org/section/wa-state-interagency-opioid-working-plan/


Reduced high dose prescribing in WA Medicaid 
post-dosing guideline 

Sullivan et al. J Pain 2016;17:561-8 
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Garg et al. J Pain 2013 Dec;14(12):1620-8

Reduced rate of incident users who became chronic 
user in WA Workers’ Compensation
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Reduced unintentional prescription opioid deaths in 
Washington
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44% sustained decline
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Guy GP Jr., Zhang K, Bohm MK, et al. Vital Signs: Changes in Opioid Prescribing in the United States, 2006–2015. 
MMWR Morb Mortal Wkly Rep 2017;66:697–704. DOI: http://dx.doi.org/10.15585/mmwr.mm6626a4
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Since ESHB 2876 …
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CDC Guideline for Prescribing Opioids for Chronic Pain 
— United States, 2016
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Presenter
Presentation Notes
In March 2016, the CDC released their guideline on prescribing opioids for chronic pain.  These recommendations are consistent with the AMDG guideline with a couple of exceptions.  The CDC recommends not to exceed 50 mg/day without reassessing benefits and risks and don’t go above 90 mg/day without justification.



Comparison between AMDG and CDC –
See Handout

• Differences in opioid prescribing focus
CDC: chronic non-cancer pain, including opioid initiation for acute pain
AMDG: all phases (acute, subacute, perioperative, chronic), including 

special populations
• Differences in opioid prescribing for acute pain
CDC: ≤3 days is usually sufficient, ≥7 days is rarely needed; no postop 

recommendation
AMDG: usually <14 days; for postop pain, do not discharge >2 weeks 

supply of opioids and many may require less. Continued opioid 
prescribing requires re-evaluation

• Differences in dose threshold
CDC: use caution when increasing ≥50 mg/d MED and avoid 

increasing ≥90 mg/d MED without justification
AMDG: do not escalate >120 mg/d MED without pain specialist 

consultation

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens
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Bree/AMDG Dental Guideline Recommendations
• Conduct a thorough history including dental and medical
• Prescribe non-opioid analgesics as first line
• Consider pre-surgical or pre-emptive medication
• If an opioid is warranted, follow the CDC guideline (lowest 

effective dose of immediate-release opioids; ≤ 3 days will 
be sufficient)
Limit to 8-12 tablets for adolescents and young adults through 24 

years old
Avoid opioids when patient/parent requests no opioid prescription or 

patient is in recovery and at high risk of relapse for SUD
• Educate on appropriate use, duration and adverse effects of 

opioids and share information on disposal of leftover opioids
• Support patients with SUD who are undergoing dental 

procedure 

A collaboration of state agencies, 
working together to improve health care 
quality for Washington State citizens
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ESHB 1427 – Prescribing Opioids
Chapter 297, Laws of 2017

• Adopt rules establishing requirements for prescribing 
opioids by January 1, 2019
May contain exemptions based on education, training, amount of 

opioids prescribed, patient panel and practice environment
• Must consider AMDG and CDC guidelines
• May consult with Department of Health, University of 

Washington and professional associations of osteopathic 
physicians and surgeons in the state

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens

http://app.leg.wa.gov/billsummary?BillNumber=1427&Year=2017
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Approach to New Rules
• Do not apply to palliative, hospice or other end-of-life care
• Focus on preventing the next cohort from dependence, 

addiction and overdose
• Consider continuing education to increase awareness of effective 

pain management for all opioid prescribing, risk for abuse and 
opioid use disorder and proper storage and disposal not just for 
long-acting opioids

• Update existing pain management rules for chronic non-cancer 
pain

• Add new rules on potential topics such as opioids for acute and 
perioperative pain, during the subacute phase and for special 
populations (children, pregnancy, older adults)

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens

15



Opioid Prescribing Timeline
16
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Acute Opioid Prescribing in Adults by Specialty
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Source: DOH Prescription Monitoring Program Data



Continued Use by Initial Days of Therapy
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Prescribing in the Acute Non-Postoperative Phase 
(0 – 6 weeks from injury)

• Goal – Decrease number of pills dispensed for acute pain
Reserve opioids for severe injuries or medical conditions or when 

non-opioid alternatives are ineffective or contraindicated (AMDG)
Check the state’s Prescription Monitoring Program (PMP) to ensure 

history is consistent with record before prescribing (AMDG)
Prescribe immediate-release opioids at the lowest effective dose 

(CDC/AMDG/Bree)
o In general, up to 3 days (e.g. 8 – 12 tablets)
o For severe injuries, up to 7 days (e.g. 21 – 28 tablets) 
o Exception with documented justification, may extend to 14 days 

Write on the prescription that the patient may get partial fill  
(CARA/Pharmacy Quality Assurance Commission)

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens
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Education Decreases Opioid Prescribing After Surgeries
• Education to surgical residents, associate providers and attendings at 

Dartmouth-Hitchcock Medical Center
 Use of non-opioid analgesics, reserve opioids for persistent pain
 Prescribe the following number of opioid pills for partial mastectomy (PM) #5, sentinel 

lymph node biopsy (SLNB) #10, laparoscopic cholecystectomy (LC) #15, laparoscopic 
inguinal hernia repair (LIH) #15, open inguinal hernia repair (IH) #15

• Between June 2016 and September 2016, there were 246 surgeries

Hill et al. Ann Surg 2017 Mar 6. doi: 10.1097/SLA.0000000000002198
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Prescribing for Acute Post-operative Phase 
(0 – 6 weeks from surgery)
• Goal – Decrease number of pills dispensed for acute pain
Check the PMP to assess risk for potential postoperative over-

sedation, respiratory depression and/or difficult to control pain 
(AMDG)
Establish timeline for tapering postop opioids and identify provider 

who will manage postop pain; inform patient and family of plan 
(AMDG)
Prescribe immediate-release opioids at the lowest effective dose 

(AMDG)
o Minor surgeries, up to 3 days (e.g. 8 - 12 tablets)
o Major surgeries, 3 to 7 days (e.g. 12 - 28 tablets) 
o Exception with documented justification, may extend to 14 days. 
o Continued opioid therapy requires re-evaluation

Write on the prescription that the patient may get partial fill  
(CARA/Pharmacy Quality Assurance Commission)

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens
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Clinically Meaningful Improvement
• Use of opioids for subacute and chronic pain should result in clinically 

meaningful improvement (CMI) in function and pain and therefore, 
quality of life
CMI is an improvement in pain AND function of at least 30% as compared to 

the start of treatment, or in response to a dose change 
• A decrease in pain intensity in the absence of improved function is not 

considered meaningful improvement except in very limited 
circumstances such as catastrophic injuries (e.g. multiple trauma, 
spinal cord injury, etc.)

• Opioid treatment that focuses only on pain intensity can lead to 
rapidly escalating dosage with deterioration in function and quality of 
life 
Providers should assess and document function and pain using validated tools 

at each visit where opioids are prescribed

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens
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Quick Validated Tools to Measure CMI
23

Krebs et al. J Gen Intern Med 2009;24:733-8

Turk et al. Handbook of Pain 
Assessment. 3rd Edition: 
Guilford Publications;2011 



Prescribing in the Subacute Phase 
(6 – 12 weeks from injury or surgery)
• Goal – Decrease number of patients transitioning from acute to 

chronic opioid use
Prescribe opioids during the subacute phase only if (AMDG/CDC)
 Patient experienced CMI in function and pain 
 PMP record is consistent with prescribing record and patient’s report
 Baseline urine drug test did not show red flags (e.g. presence of cocaine, heroin, 

alcohol, amphetamine/methamphetamine or non-prescribed drugs)
 Patient was screened for substance use disorder, risk of opioid addiction and 

untreated mental health disorder
 There are no FDA or clinical contraindications (e.g. current substance use disorder, 

history of opioid use disorder or prior overdose) 
 Patient has no known evidence of or is not at high risk for serious adverse outcome 

from opioid use (e.g. COPD, asthma, sleep apnea)
Prescribe immediate-release opioids at the lowest effective dose (AMDG)
Avoid transitioning to chronic opioid use for centralized pain conditions for 

which evidence of efficacy is low and risk of harm is high (e.g. nonspecific low 
back pain, fibromyalgia, headaches)

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens
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Adapt some language from patient evaluation



More Evidence on Opioid Dose-related Risk
• 2007– AMDG dose threshold 

at 120 mg/day MED
• 2009 – CDC recommends 120 

mg/day MED 
• 2011 – WA Boards and 

Commissions threshold at 120 
mg/day MED

• 2012 – CT workers’ 
compensation threshold at 
90 mg/day MED

• 2013 – OH Medical Board 
threshold at 80 mg/day MED

• 2013 – ACOEM threshold at 
50 mg/day MED

• 2014 – CA workers’ 
compensation threshold at 
80-120 mg/day MED

• 2016 – CDC recommends 50 
& 90 mg/day MED

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens
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Prescribing in the Chronic Phase –
(>12 weeks from injury or surgery)
• Goal – Reduce risk of overdose among those on chronic opioid 

therapy
Consultation – eliminate mandatory consultation and exemption (e.g. Seattle 

Pain Centers)
Dose threshold – decrease to 50 mg/day MED for opioid-naïve patients with 

risk factors and 90 mg/day for opioid-naïve patients without risk factors (CDC)
o Exception for medication-assisted treatment
o Patients who are already above 90 mg/day MED should not have their doses 

increased further. They should be reassessed to optimize therapy with a goal of lower 
doses  

PMP – require checking the PMP under Patient Evaluation, Episodic Care and 
Periodic Review (AMDG) 

Tapering or Weaning – add the following scenarios under Periodic Review 
(AMDG)
o Patient requests opioid taper 
o Patient has experienced an overdose event 

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens
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Recognizing Opioid Use Disorder

Assess for opioid use 
disorder or refer for a 
consultation with an addiction 
specialist (CDC/AMDG)
Be knowledgeable about 

medication-assisted 
treatment options
o Consider obtaining a DATA 

2000 waiver to prescribe 
buprenorphine (AMDG)

Prescribe naloxone as a 
preventive rescue medication 
for patients with opioid use 
disorder (AMDG)
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• Goal – Reduce risk of overdose among those on chronic 
opioid therapy



Special Populations …

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens
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Source: DOH Prescription Monitoring Program Data

Acute Opioid Prescribing in Youth by Specialty
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Presentation Notes
Dentists write about 31% of opioid prescriptions for patients 10 – 19 years; About 56 million tablets per year of hydrocodone 5mg are prescribed after 3rd molar extractions; Patients do not use or need most of the opioid prescribed for acute pain; Leftover opioids are later misused for non-medical purposes




Opioids in Adolescence and Future Misuse 
• Prospective panel data from Monitoring the Future Study
N=6220 surveyed in 12th grade and followed up through age 23

• Legitimate opioid use before high school graduation is 
independently associated with a 33% increase in risk of 
future opioid misuse after high school

• Association is concentrated among high schoolers who 
have little to no history of drug use and strong disapproval 
of marijuana use at baseline

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens

Miech et al. Pediatrics 2015:peds. 2015-1364
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Prescribing Opioids in Children and Adolescents

• Goal - Minimize opioid exposure in children and 
adolescents 
Prescribe non-opioid analgesics as FIRST line for most acute pain. 

In rare cases where opioids are warranted (e.g. 3rd, sports injuries), 
limit to 8-12 tablets (Bree/AMDG)
Avoid opioids in the vast majority of chronic non-cancer pain 

problems (e.g. abdominal pain, headache, pervasive 
musculoskeletal pain) in children and adolescents (AMDG)
Consult a pediatric pain specialist for chronic pain problems (e.g. 

osteogenesis imperfecta, epidermolysis bullosa) where opioids 
may be indicated (AMDG)

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens
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Prescribing Opioids During Pregnancy

Counsel women of child-bearing 
age who use opioids about the 
potential maternal, fetal and 
neonatal risks (AMDG)
o 1/3 of reproductive-aged women 

filled a prescription for an opioid
o ~50% of all pregnancies are 

unintended
Avoid initiating chronic opioid 

therapy (COT) during pregnancy
Require informed consent which 

emphasizes fetal and neonatal risk 
and offers choice to taper for COT 
patients who become pregnant    

Assess pregnant women taking 
opioids for opioid use disorder and 
if present, refer to specialist 
(AMDG)

32
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• Goal – Reduce risk of neonatal abstinence syndrome



Prescribing Opioids in Older Adults

Follow same best practices 
for prescribing opioids 
(AMDG)
Prescribe immediate-release 

opioids at the lowest effective 
dose (AMDG)
o Initiate opioid therapy at a 

25% to 50% lower dose than 
that recommended for 
younger adults 

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens
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• Goal – Reduce risk of falls and fractures



For questions or feedback, please 
e-mail Gary Franklin

meddir@u.washington.edu

A collaboration of state agencies, working together to 
improve health care quality for Washington State citizens
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